



This document is the translation of the French certificate n°18-00737 L on the April, 11<sup>th</sup> 2018 delivered by IFTH.

**MATERIAL REACTION TO FIRE CLASSIFICATION**  
**REPORT PREPARED IN COMPLIANCE WITH AMENDED 5 OF THE FRENCH HOME OFFICE**  
**REGULATION DATED NOVEMBER 21<sup>ST</sup>, 2002 (OFFICIAL GAZETTE DATED DECEMBER 31, 2002)**

Valid five years from issue date

**CERTIFICATE N°18-00737 L**

And 1 appendices of 6 pages

**MATERIAL presented by :** INDETEX SA  
58 RUE DU MONT GALLOIS  
7700 MOUSCRON  
BELGIQUE

**TRADE NAME :** COSY

**BRIEF DESCRIPTION :** Fabric 100 % inherent fire resistant polyester FR  
Nominal surface weight : 325 g/m<sup>2</sup>  
Nominal thickness : 0.75 mm  
Colours : various

**TEST REPORT :** N° 18-00737 E1 - V1 on the April, 11<sup>th</sup> 2018

**TESTS :** Electrical burner test  
Flame persistence test  
Dripping test.

**CLASSIFICATION :** **M 1**

**CLASSIFICATION DURATION (article 5 of appendix 2):** unlimited unless otherwise specified

given the criteria resulting from the tests described in the enclosed test report.

The classification indicated does not mean that materials marketed comply with the test samples and must not be considered as a qualification certificate as defined by French law dated June 3, 1994.

N.B.: Only integral copies of this document may be made by photocopying the classification report and/or the classification report and enclosed test report.

**Issued in Lyon, France, on the April, 11<sup>th</sup> 2018**

**Sophie GUINAMAND**  
Engineer Tests and Trials

**Jean-Marc ORAISON**  
In charge of Fire Regulation